Yyjamato

W & & A =

Instruction Manual

R E R R S
SUPER HIGH SPEED CYLINDER BED
CHAINSTITCH MACHINE

VG2/700-8

VG2700 ORIk FIAE S ABRIN ER DD Adjustments different from VG2700

HEEHULTWETD,

W,

TELKHBEVNLIZEN,

DTHRLENDETBITHREL TEE,

VG2700 OEUkERIAE L HDOE TTHERATS

AEBOERICH TS BIK GRS Z &
BETRHZAWVCILEANBZLERLTHNS

Ko BT RIE B EWVICIR DA

are mentioned in this book.

Read this book in combination with
INSTRUCTION and PARTS LIST of
VG2700.

Before using this sewing equipment,
please read the instruction manual
and understand the contents well.
After reading the instruction manual,
please keep it in a location where it
is easy to access for operators.

J

% VAMATO SEWING MACHINE MFG. £0,LTD,



H X/Contents

1 HERE 1
2. FULWEWEA 2
2.1 RDBLA 2
3. SVVDFE 4
3.1 SREDAIE 4
3.2 FHHRZr DAE 4
3.3 HLREDGE 4
4. R 5
1. Sewing speed 6
2. Proper operation Ji
2.1 Threading 7
3. Adjustments of sewing machine 9
3.1 Needle thread eyelet position 9
3.2 Needle thread guide position 9
3.3 Thread take—up eyelet position 9
4. Specifications 10

xkkk ILLUSTRATED SPARE PARTS LIST  skkskk



1 #ELVEE

DYV DIREREVEEE X 6000sti/min( RGEEERE ), 77 — oz 5000sti/min T,
LIS V2T 2 &S, BP0 200 (1 72 H) 3REROEHEDR 15 ~ 20 %K\ [A[iE 5 ¢
R U 72 f2 I R I CRE 3 2 it AED» 6 BT RufEE»HE o nE 7,

VG2700-8



2 ELULMENE

2.1 %DELA IO

VG2700-8 Di5&E
FANEL CTHh DA, RBEHDORZ/HATLEZ Y,
ROV TVLARWLEAEIE, ZORELKEZ R TIELCHEL T ZI 0,

Yedt&

JEStDEADILT =I5 2 X ) IR Z HTIEL ClBL TS v,

ve b O Sk
MOHZBH TS 25 ThRE
FIFHLTLZ S v,

UT. UT-A 5%
IOES2) Ty

AROREOHZEHOTRIETH S L, Vo ZtARUPHZUIDELE L T WD TEHITBLEL T 23w,

AN | INA
REWBE 0

AN

T\

DA i IONPE AR 7Y " ¥2x

(VE) A L RERDOD L N—@% 8] ¢ & 48 L Asfisi

AGIBEAP S WATZET
ﬁ’*f}t)\ﬁ?b%f( %if;ﬁ%glgﬁjbfﬁ‘%\ SV % N PR AR l/,g._@%]:qﬂbfj]l\;’ﬁﬁﬁj
STYUINEELTLEZ N, O IEDMEIZR L TL 2 &\,

(1) UT, UT-A¥ENEZOGEEDONL— S5O LK
 EHEIFIA DX IHIZ, L= EEEAR L D L —r3%
B () @O~AREHEL TR0,
R T Fr AR EMUTOBLRD L ZiZ, KIBD
E NN = EAQ K DEEE N —E~KZHE L T
&,

VG2700-8



2. IELWMEWA

VG2700-31-8 DiFE

AREL TH 2503, BEHDORZRHATLEZI Y,
RONES TR WLEAIE, Zo5RE LK (K 2-3) 2 HTIE
LCHELTLEZN,

PAC AR
KROENHZHOFHETHEHL., WotAMUOHZY]
D ELTHoWDTEITHELEL TL 0,

LSO AN T TR 2 X9 ICK2-3 2R TIEL
¢ WLTLEZ N,

YRR $ ROV EEIR2- 2Dk ICKEEL
TLER W, X 2-2

Yo LAl D 5
s CH A TR 2 Tk
ZHIEHL TSV,

/NGRS
REEI 72\
<

AN

N

Xl 2-3

oL —%
HOHMZHT 32 TREISIHLToS, sliieny (1) SRERDOLA—@RIC L AR

WA ORDL R DY

STUDHE LTI RS W, A ET
REBEL-EIZ. LX—QZML TH LREHW
() UT. UT-A B Z0BAD L — %0 L 5 DEITCOMBICHLTL EE W0,

« MEAE XA DX IS, L= 8K FEABR L D IL—r3%
B () ONRZHELTLES W,

MR eT bu vk SO0 RDE EiIX, KBOD
TN = RFEAQ X DIEEL — O~R 7z L T
&,

VG2700-8



3.3yl

ANEER

EEZTSHIC. BTE—FDERZYVY. E—2OEEGFILEZHERLTIESL,

3.1 &HREDLE

B REOEHEDA BN R SN TOET,

X POFLEHREEOD FRROMIEHETIZE,
F O HRED EO#R

O EHRIE@H O

FEOESRIEGQ T D

FHRIEZE T D EERBREA, BT D LESRBREE D £,

3.2 #tRZ s DB

FRz r OOEFEEONE TR RECOP RS TR -7
L&, BRI REODSRROHPLNBERZ O EiE
FT4mTT,

ROV —=TERELS T LHEECHOLTVREMH I
LEIE. X P@QEED, 0% ©% BT, #kor—
TaNELTDHGEIE, $RZ @ TIFTLEE N,

3.3 hAREDHE

HEREROE~—7@L D, W L%kE () QKO A
SRiE OF) @ORHFNT 3mn FiZdH D O AEAEN & T4,
=R EDST- D H LT NWE XX, La%kE () Ok
O L5448 (F) OOIER T EFED, SRl E T ORI E
L, —SREROTZWE X T EoFicEi L E9,

k3=
RO BN RDOEEIE, T LRE (FE) QFOH LK
H (R Oxixdb FIFTEEn,

NI TR Z B IV TL 72 &0,

X 3-1

3-2

3 mm

X 3-3

VG2700-8

J




4. 1tk

pid} = VG2700-8 VG2713-8 VG2730-8 VG2740-8 VG2740P-8
S IR SR 3 S S 77 — R
% Fr | e AR 2 v v OIS
B ~F k| 445m (B) X 220mm () X 405 mm (&)
&g sk J& | 280 mm
H = | 40.5kg 43.5kg
e H #1 5X| ISO ¥k 406, 407, 602, 605
=y b RAYPRE ) zm| =7 X Y Y AL
H & | OHFE. AbEiE 5{%%;6@) V| oiFEL, SbEHE| = v b, XU P RAFORFEG EHE
RN S AR ‘ VL B E g
e R
e S| R 6000sti/min ([EIRETRRE ) 5000sti/min
( R ORGHARE )
1.4 ~ 3.6 mm
fEwHEZ MeWHZ%E 1 (25.4mm) [ 7~ 18 ¢t
30 mmfi 8~ 21 %
i M # | UY X 128GAS #9~ #14 (1EUE #10)
bt i 3AE  4.8mm, 5.6 mm, 6.4 mn
g "1 (248  3.2mm,4.0m)
f;r 0)—1 ; 31 mm 33 mm 31 mm
by & | &iEG6mDESE LAiDAE6.0m, LAFDML 7.0 mm
*® U @ S 5 o o
P A DF AP XY (A4 7T v A NH])
g g | 109~ L4 (fuE)
) o o® 1:0.9 ~ 1:1.8 (RAIEEFHFHRFIROWHEZ Z 25mM T Z &)
1:0.6 ~ 1:1.1 (Vv 7 OfrEZEHEIC X ) AJhE )
A XY | 7Yy RPICkYe4 70Ty v A LA
aOET T R | RS L N—% BT 2 & X b alfisde b T
MW 7 | beadg FRYZICL 2 HEGH
M W | v*<~FSFAA1L No. 28
o & | 800cc
AT T | T BEeR. i
DS TP . Ca N
& PL#., CE~v—%>7. RoHS {§4%
Lp, = 84 dB (A)
By = Lp, = 83.9 dB (A) HEEHS SO
PREEE T i 1SO 10821-C6.2-1SO 11204 GR2 10821-C6.2-1SO
11204 GR2

VG2700-8



1. Sewing speed

The maximum sewing speed is 6000 sti/min(during intermittent operation) and the models with puller is
5000 sti/min.

Run a new machine at speed about 15 — 20% lower than maximum speed during the first 200 hours (for

about one month) so that a machine can offer a long service life in good condition.

VG2700-8



2 Proper operation

2.1 Threading FOS

In the case of VG2700-8

When had been threaded, knot the preset thread and new one together to rethread

When not threaded, see this threading chart to thread correctly
¥¢ Needle thread

Pull thread until it reaches the front of the needles. And, cut off knots just before needle eye to
rethread.

Thread needle thread for left needle as it is in the inmost recess as illustrated

Y¢ Spreader thread
Pull thread until the knot is out

Do not
thread.

@

¥¢ for using
stretchable threads

Note: For easy theading, pull the lever @ in
the thread take-up eyelet holder D .
After threadeing, restore the holder @O

Y¢ looper thread
Pull thread until the knot is out
Then, cut off the knot
(Notice) Threading for sewing with UT or UT-A.
* For standard type, thread looper & through
looper thread eyelet(left) @ .
% For less stretchable threads, thread loop—

to the operating position with the
lever @.

er® without threading looper eyelet (left)

@.

VG2700-8



2. Proper operation

In the case of VG2700-31-8

When had been threaded, knot the preset thread and new
one together to rethread.
When not threaded, see this threading chart (Fig.2-3)
to thread correctly.
Y% Needle thread
Pull thread until it reaches the front of the
needles. And, cut off knots just before needle eye

to rethread.

Thread needle thread for left needle as it is in

the  inmost recess as illustrated(fig. 2-3).

Tighten needle thread, when light material is sewing. Fig. 2-2

The following thread as shown in ‘\
a right Fig.2-2. g] L )

¥¢ Spreader thread
Pull thread until the knot is out.

Do not
thread

With the UT and
UT-A device

Fig.2-3 B % for using
stretchable threads
Y¢ looper thread Note: For easy theading, pull the lever @ in the
Pull thread until the knot is out. thread take—up eyelet holder .
Then, cut off the knot. After threadeing, restore the holder @ to
(Notice) Threading for sewing with UT or UT-A. the operating position with the lever @ .

* For standard type, thread looper 3 through
looper thread eyelet(left) @ .

* For less stretchable threads, thread loop—
er® without threading looper eyelet (left)

@.

VG2700-8



3. Adjustments of sewing machine

/A CAUTION

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

/

3.1 Needle thread eyelet position

The standard positions of each needle thread eyelet
are shown in the figure.

Care should be taken so that the center of the screws
is aligned eyelet bracket @ .

- right needle thread eyelet D : top line

- middle needle thread eyelet @ : middle line

- left needle thread eyelet @ : bottom line

To tighten needle thread, raise the needle thread
eyelet.

To loosen, lower the eyelet.

3.2 Needle thread guide position

The standard position is that the distance is 4.0Omm
from the center of the eye in the needle thread take-—
up ® to the top of the needle thread guide® when
the take—up ® is at its bottom.

To make needle thread loop bigger or when stretchable
thread is used, loosen the screw (7)) and raise the nee—
dle thread guide ® .

To make the loop smaller, loosen the screw @ and low-
er the guide ®.

3.3 Thread take-up eyelet position

The standard position is that the eye centers of the

thread take—up eyelets(left) @ and (right) are 3mm
lower than the lines ® on the thread take—up eyelet

holder.

To loosen , loosen the screws of the eyelets and low—
er the eyelets @, (0.

To tighten, loosen the screws of the eyelets and
raise the eyelets @, (0.

® ADVICE
For using stretchable threads, move the eyelets
© and to their bottom.
Do not thread to the tention disc @) .

Fig.3-1

Fig.3-2

L
L@

QLL@@

Fig. 3-3

VG2700-8



4. Specifications

Model VG2700-8 | VG2713-8 VC2730-8 VG2740-8 VG2740P-8
Super high
speed cylinder

Description Super high speed cylinder bed interlock stitch machine bed interlock
stitch machine
with puller

Dimensions 445 mm (L) x 220 mm (W) X 405 mm (H)

Circumference

of Cylinder 280 mm

Weight 40.5 kg 43.5 kg

Stitch Type

ISO 406, 407, 602, 605

Application

Plain seams,
joint seams,
and hemming
operation for
knitted fabric

Plain seams,
joint seams,
and hemming
operation for
knitted fabric

Covering seams

for knitted fabric fabric

Hemming operation for knitted

Sewing Speed

Up to 6000 sti/min (during intermittent operation)

Up to 5000 sti/
min (during
intermittent
operation)

Stitch Length

1.4 - 3.6 mm
Number of stitches 7 - 18 stitches per inch(25.4 mm)

8 - 21 stitches per 30 mm

Needle System

UY X 128GAS #9 - #14 (standard: #10)

Needle Distance

3-needle: 4.8 mm, 5.6 mm, 6.4 mm
(2-neelde: 3.2 mm, 4.0 mm)

Needle Stroke

31 mm 33 mm | 31 mm

Presser Foot Lift

For 5.6 mm of needle distance
with spreader: 6.0 mm, without spreader: 7.0 mm

Feed Regulation

By adjusting screw (available for micro adjustment)

Differential Ratio

Standard: 1 : 0.9-1:1.4
1:0.9-1: 1.8 (stitch length is 2.5 mm or less in max. normal differential)
1:0.6 -1:1.1 (adjustable by changing position of feed bar connection)

Differential Feed
Regulation

Micro adjustment by adjuster
Adjustable by moving external lever even during operation

Lubrication

Lubrication automatically by trochoid-shaped pump

Lubricating Oil

YAMATO SF OIL No.28

Capacity of
Oil Reservoir

800 cc

Installation

Table top type or semi-submerged type

Compliance
with Regulator

CE Marking, RoHS Directive

Lp, = 83.9 dB (A)
Standard
Noise Lp, =83.9dB (A) complied with:
Declaration Standard complied with: ISO 10821-C6.2, ISO 11204 GR2 ISO 10821-
C6.2, ISO
11204 GR2
VG2700-8

10




ILLUSTRATED
SPARE PARTS LIST

VG2700-8F VG2700-8
VG2713(P)-8F VG2740(P)-8



1
VG2700-8F, 2700-8, 2713(P)-8F, 2740-8, 2740(P)-8F(1)

VG2700-8



VG2700-8F, 2700-8, 2713(P)-8F, 2740-8, 2740(P)-8F EXCLUSIVE PARTS(1)

HIEFILERBR (1) ]

Ref.No _ Parts No. Description m £ Amt. Req
1 3500466 Needle Thread Guide HEZT 1
2 3500450 SP Device, Complete Set SPEE (#8) 1
3 3100384 SP Container SP&>y 1
4 3100386 Felt SP7zx)Lb 1
5 3500281 Needle Thread Eyelet Bracket tHREE 1
6 350009 Tapping Screw(3 X 6mm) YyEVRY 2
7 110013 Screw(M4-0.7 X 8) xRy 2
8 3500451 Needle Thread Eyelet #RE 3
9 110054 Screw(M3-0.5 %X 3.5) IR 3

10 3500456 Lower Shaft(Left) T#h (/) 1
11 3500448 Qil Sleeve AAIWRI)—=T 1
12 3500441 Upper Shaft(Left) Ly () 1
13 3500444 Connecting Rod, C. Set HRBEVOY R () 1
14 3500446 Connecting Rod HAREUOv R 1
15 120001 Screw(M4-0.7 X 14) =z 2
16 3500445 Needle Thread Take-up Eccentric HARBUIxEY 1
17 160003 Screw(M5-0.8 X 5) xRy 5
18 3500066 Driving Lever Bt 5ig ) HhiE 1
19 120013 Screw(M6-1x15) xR 1
20 3500442 Collar Ho7— 1
21 310132 Oil Wick( P 4.2 X 16mm) SHI 1
22 3500465 Needle Thread Take-up iR KRB 1
23 3120072 Looper Thread Take-up JL—IRRBFH L 1
24 3500458 Looper Rocker Connecting Rod, C. Set JL—/SEi# Oy K (#1) 1
25 3500459 Looper Rocker Regulating Eccentric  JL—/SEi#t Tt > 1
26 0065389 Roller Bearing —_—RIWRF7ZYVT 1
27 3100149 Looper Rocker Connecting Rod L=/ EI#EOY R 1
28 3100151 Looper Rocker Adjusting Pin JL—/\EI#EAMmE > 1
29 340001 Spring Pin(® 1.5 X4mm) A7V ToEY 1
30 3500461 Looper Connecting Rod, C. Set JL—/XOv R (#8) 1
31 3500460 Looper Connecting Rod JL—=/XOv R 1
32 110043 Screw(M4-0.7 X 14) xRy 2
33 120049 Screw(M4-0.7 X 16) xRy 2
34 3100142 Looper Driving Lever JU—/ \EhBE 1
35 160043 [160024] Screw(M8-1.25X%8)[M6-1 X 8] IRy 2
36 000637 Seal Plug il 1
37 110135 Screw(M5-0.8 X7) xRy 1
38 160041 Screw(M5-0.8 X 8)[M5-0.5 X 5] xRy 1

VG2700-8



2
VG2700-8F(2)

VG2700-140M-8F, 156M-8F, 156M8-8, 156M-31-8F

VG2700-8



VG2700-8 EXCLUSIVE PARTS(2)

U7 ETIVEREE (2)

2

Ref.No _ Parts No. Description m £ Amt. Req
1 3107311 Fabric Guide wHAR 1
2 110027 Screw(M2.5-0.45 X 3.5) IRy 1
3 3100630 Fabric Edge Guide(Left) ER () 1
4 0095367 Fabric Edge Guide Chip ERFv S 1
5 004182 Screw(3/32-56 x2.5) xRy 2
6 3100631 Fabric Edge Guide(Right) ER(H) 1
7 3507002 & Presser Foot, C. Set(40) T (#8) 1
8 110004 & Screw(M3.5-0.6 X 8) IRy 1
9 3107303 & Presser Foot Spring(Left) BTN () 1

10 3107304 & Presser Foot Spring(Right) BTN (F) 1
11 130016 @ Screw(M2.5-0.45 X 6) xRy 4
12 3107306 & Presser Foot Hinge Pin HIEYIEY 1
13 110084 & Screw(M3-0.5x4.2) xRy 1
14 000327 & Lock Nut AvoFvhk 1
15 260006 @ Adjusting Screw(1/8-44X9.5) xRy 1
16 0093352 & Needle Clamp(40) #t1E X 1
17 3508001 & Stitch Plate(40M) #Hik 1
18 3508150 & Stitch Plate #Hik 1
19 3508165 @ Stitch Plate Tongue(56M8) SR 1
20 004182 & Screw(3/32-56 X 2.5) IRy 1
21 3509007 & Differential Feed Dog Bl Y 1
22 3509070 & Differential Feed Dog(Middle) kD 1
23 110038 & Screw(M2.5-045x4.5) IRy 1
24 3108134 Stitch Plate ik 1
25 3106000 Main Feed Dog(48, 56) Bx 1
26 3139028 Differential Feed Dog(48, 56) BIEY 1
27 3109098 Differential Feed Dog(Middle) Fix Y 1
28 110038 Screw(M2.5-0.45 X 4.5) xRy 1
29 3500467 Needle Thread Eyelet #HHRE 1
30 009992 Screw(M4-0.7 X 10) IERY 2

VG2700-8



3

& \/G2713-8(2)

VG2713-156M-T1N-8F

EXTRA PARTS

7

VG2700-8




€ \/G2713-8 EXCLUSIVE PARTS(2) Y7EFILERSR 2 3

Ref.No _ Parts No. Description m £ Amt. Req
1-1 3107311 Fabric Guide whHAR 1
1-2 3507091 Fabric Guide(Long)(Extra Parts) mAAR (E)(SEERE) 1
2 110027 Screw(M2.5-045 %X 3.5) xRy 2
3 3500631 Fabric Guide(Left) wHAR () 1
4 3500632 Fabric Guide(Right) whHAR (H) 1
5
6 3500634 Fabric Guide(Small) (Left) mAAR (UN(F) 1
7 3500635 Fabric Guide(Small)(Right) wHAR (N (FH) 1
8 110038 Screw(M2.5-045 %x4.5) xRy 2
9 3508019 Stitch Plate(56M) #HiRk 1

10 3509007 Differential Feed Dog BIxY 1
11 3509012 Differential Feed Dog(Middle) Fxl 1

12 110038 Screw(M2.5-0.45 X 4.5) IRy 1

VG2700-8



€ \/G2713-K4N-8F

VG2713-148M-KAN-8F

VG2713 (P) -156M-KAN-8F

VG2713-156M-K4N-31-8F

VG2713-148M-K4N-8F, 156M-K4N-8F, 156M-K4N-31-8F

VG2700-8



€ \/G2713-K4N-8F EXCLUSIVE PARTS

Y7 ETILEREG

4

Ref.No _ Parts No. Description m £ Amt. Req
1-1 3107311 Fabric Guide whHAR 1
1-2 3507091 Fabric Guide(Long)(Extra Parts) mAA R (R)(FEERE ) 1
2 110027 Screw(M2.5-0.45 x 3.5) xR 3
3 3101320 Fabric Guide(Left) whHAR (E) 1
4 3101321 Fabric Guide(Rright) BHAR (H) 1
5
6 3500637 Supplementary Block #WEh7Ov o 1
7 3508086 Stitch Plate(48M-K4N) #Hik 1
8 3509007 Differential Feed Dog Bk 1
9 3509010 Differential Feed Dog(Middle) FixY 1

10 110038 Screw(M2.5-0.45 x 4.5) xRS 1
11 3508087 Stitch Plate(56M-K4N) #ik 1
12 3108221 Stitch Plate(66M-K1N) #Hik 1
13 3509050 Main Feed Dog BxE 1
14 3139028 Differential Feed Dog BEY 1
15 3109098 Differential Feed Dog(Middle) ik 1

VG2700-8



5

VG2740-8, 2740P-8(2)

5  EXTRA PARTS

@ VG2740 (P)-156M-8F

17-1
18

VG2740-140S0-8, 156MO-8, 156SO-8, VG2740P-156S -8 EXTRA PARTS

17-1 g3 %—33-1
17-2 | 33-5

VG2700-8



VG2740-8, 2740P-8 EXCLUSIVE PARTS(2) T7EFILERBR Q) b

33-6 3508183 Stitch Plate Tongue(56S1) (Extra Parts) $Hx/T ( K EERS )

Ref.No _ Parts No. Description m £ Amt. Req
1 3100630 Folder(Left) TR () 1
2 0095367 Folder Chip ERFv 7S 1
3 004182 Screw(3/32-56 X 2.5) IRy 2
4 3100631 Folder(Right) ER(H) 1
5 3501240 Hemming Guide, C. Set #EEIER (#8) 1
6 3501242 Hemming Guide(Right) HEEIER (H) 1
7 110009 Screw(M4-0.7 X 8) xRy 3
8 000538 Washer A4 4
9 3501244 Fabric Guide(Right) wHAR (H) 1
10 3501249 Guide UTER 1
11 110060 Screw(M4-0.7 X 4.8) xRy 1
12 3501248 Uncurler H—ILRAIE 1
13 110030 Screw(M3-0.5 % 2.6) xRy 3
14 3501241 Hemming Guide(Left) BEEIER (L) 1
15 110042 Screw(M3.5-0.6 X 4) xRy 2
16 3501243 Fabric Guide(Left) wHAR () 1
17-1 3507064 Presser Foot, C. Set(1)(48,56,64) I (1) 1
17-2 3507060 Presser Foot, C. Set(1)(40) T (FET1) 1
18 3507058 Presser Foot, C. Set I (#) 1
19 110004 Screw(M3.5-0.6 X 8) xRy 1
20 3107303 Presser Foot Spring(Left) INBITNX () 1
21 130016 Screw(M2.5-0.45 X 6) IR 2
22 3107306 Presser Foot Hinge Pin HIEYIEY 1
23 110084 Screw(M3-0.5x4.2) xRS 1
24 004154 Screw(3/32-56 x2.2) xRy 1
25 000327 Lock Nut OvJo7+vhk 1
26 260006 Adjusting Screw(1/8-44x9.5) BEIRSY 1
27-1 3507065 Presser Foot Stitch Tongue(48,56,64) # I/ 1
27-2 3507061 Presser Foot Stitch Tongue(40) Eicam ] | 1
28 3508128 Stitch Plate(56M) ) 1
29 3509007 Differential Feed Dog [EIpe, 1
30 3509026 Differential Feed Dog(Middle) Xy 1
31 110038 Screw(M2.5-045 x4.5) IRy 1
32 3508150 Stitch Plate iRk 1
33-1 3508153 Stitch Plate Tongue(40S8) (Extra Parts) #H&/Tl (RHEEBS ) 1
33-2 3508154 Stitch Plate Tongue(48S8) (Extra Parts) #Hx/T (REEERSH ) 1
33-3 3508155 Stitch Plate Tongue(56S8) iR/ 1
33-4 3508156 Stitch Plate Tongue(64S8) (Extra Parts) $+#x/T (5£5EEE0S ) 1
33-5 3508168 Stitch Plate Tongue(40S5) iR/ 1
1
33-7 3508165 Stitch Plate Tongue(56M8) iR 1
34 3509070 Differential Feed Dog(Middle) ikl 1
35 3507087 Presser Foot Stitch Tongue(56,64) T 1

VG2700-8



6

VG2740-8-WF1(2)

ﬁ

[l
-

VG2700-8



VG2740-8-WF1 EXCLUSIVE PARTS(2)

HIEFILERABR ) 6

Ref.No _ Parts No. Description m £ Amt. Req
1 3500297 Presser Spring Regulator HIREHRY 1
2 3200132 Presser Bar Spring(Outer) HIE/NER (KX) 1
3 3101315 Presser Bar Stopper HIEI N v/ 1
4 000538 Washer Ty iy 1
5 004440 Screw(11/64-40 % 8.3) xRy 1
6 0093480 Presser Bar I 1
7-1 3107270 Walking Foot, C. Set(56) DA—FVTHIT (#8) 1
7-2 3107275 Walking Foot, C. Set(40)(2 Needle) VA—FVIRI (M)2AFF) 1
8 160001 Screw(M4-0.7 X 4) xRy 1
9 100052 Nut PV 1

10 3207148 Presser Foot Spring AN S 1
11 100020 Nut +v bk 1
12 000665 Washer A 1
13 100057 Nut PV 1
14 3207146 Adjusting Screw FREIR S 1
15 160025 Screw(M3-0.5 X 6) xRy 1
16 0060270 Yoke Pin HIra— oy 1
17 160001 Screw(M4-0.7 X 4) xRy 2
18 3107303 Presser Foot Spring(Left) IBINXR () 1
19 3107306 Presser Foot Hinge Pin HIEYIEY 1
20 110084 Screw(M3-0.5x4.2) 1R 1
21-1 3107273 Fabric Presser(width 6.2mm) T 1
21-2 3107272 Fabric Presser(width 15mm) T 1
22 001228 Screw(3/32-56x3.2) 1R 2
23 3110201 Spacer(Extra Parts) AN—Y (FEEm ) 1
24-1 3107272 Fabric Presser(width 3.1Tmm) T 1
24-2 3107274 Fabric Presser(width 12.6mm)(Extra Parts) HHRI (FEEEE) 1
24-3 3107285 Fabric Presser(width 37.2mm)(Extra Parts) HHT (BESE) 1
25 3100630 Folder(Left) EH (L) 1
26 0095367 Folder Chip ERFv TS 1
27 004182 Screw(3/32-56 X 2.5) xRy 2
28 3100631 Folder(Right) ER(H) 1
29 3508150 Stitch Plate ik 1
30-1 3508168 Stitch Plate Tongue(40S5) AR 1
30-2 3508155 Stitch Plate Tongue(56S8) iR 1
31 3509007 Differential Feed Dog BIEY 1
32 3509070 Differential Feed Dog(Middle) aapey) 1
33 110038 Screw(M2.5-0.45 X 4.5) xRy 1
34 0093352 Needle Clamp(40)(2 Needle) FHIEX (2 A$f) 1

VG2700-8



-

VG2700-8 Class LIST of MAIN SPARE PARTS(EEHE Y k)

Main Parts Presser
Needle Stitch Stitch Plate | Differential
Clamp Foot, Plate Tongue Feed Dog
C. Set
Models £tk A BT (#) £k £+ 1R T AIEY
VG2700-140M-8F 0093352 3507002 3508001 | @ —— 3509004
156M-8F 0093357 3507052 3508003 | @ —— "
156M-31-8F " " 3108134 |  —— 3139028
156M8-8 " " 3508150 3508165 3509007
VG2713-156M-T1N-8F 0093357 3507052 3508019 | = —— 3509007
148M-K4N-8F 0093356 3507050 3508086 | @ —— "
156M-K4N-8F 0093357 3507052 3508087 | @ —— "
156M-K4N-31-8F " " 3108221 | @ —— 3109028
VG2713P-156M-KAN-8F " " 3508087 | @ —— 3509007
VG2730PR-156M-8F 0093357 3507052 3508003 | @ —— 3509004
164M-8F 0093358 3507054 3508004 | @ —— "
VG2740-140S5-8-WF 1% 0093352 3107275 3508150 3508168 3509007
140S8-8% " 3507060 " 3508153 "
156M8-8F 0093357 3507064 " 3508165 "
156S8-8 " " " 3508155 "
15658-8-WF 1 " 3107270 " " "
VG2740P-156M-8F " 3507064 3508128 |  —— "
15658-8 " " 3508150 3508155 "

Note : The models with * have 2 needls.
(1) * OfhoT w5 R 2 A$HTT,



Differential Fabric Fabric
Main . . Supplementary
Feed Dog Guide Guide Looper
) Feed Dog . Block
(Middle) (Left) (Right)
Hx ) &%) mAAR () |fAAF (B) | @#h7onvy JL—N
————— 3509005 —— —— —— 3109300
_____ P — — o I
3109098 3106000 | —— | — | "
3509070 350900 | —— | | "
3509012 3509005 3500631 3500632 | @ —— 3109300
3509010 " 3101320 3101321 3500637 3109302
1/ 1/ 1/ " " /4
3109098 3509050 " 7 " "
3509010 3509005 " 7 7 "
————— 3509005 - ——— - 3109300
_____ P — — e I
3509070 3509005 | —— | — | 3109300
3509026 nwo | = | = | = "
p” 7 ) I I
" n | —— | —— | ——— "
3509070 L e e B "
3509026 wo | | = | e "

3509070

"

n




dyamato

YPYR=2 VEERATA
YAMATO SEWING MACHINE MFG. £0,LTD,

4-4-12,NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL:81-6-6364-5621 FAX:81-6-6364-7185

T530 -0047 KRRMEREXE 4TH 4% 125
TEL(06) 6364 -5621() FAX(06) 6364 -7185

P/N 9730097 (P/ X /I)
No.4 Edited in 2010.6
(VG2700-8) Printed in Japan 2010.7.1H ©



	目　次
	[P1]   1. 縫い速度
	[P2]   2. 正しい使い方
	[P2]   2.1 糸の通し方

	[P4]   3. ミシンの調整
	[P4]   3.1 針糸道の位置
	[P4]   3.2 針糸受ヶの位置
	[P4]   3.3 カム糸道の位置

	[P5]   4. 仕様

	Ｃｏｎｔｅｎｔｓ
	[P6]   1. Sewing speed
	[P7]   2. Proper operation
	[P7]   2.1 Threading

	[P9]   3. Adjustments of sewing machine
	[P9]   3.1 Needle thread eyelet position
	[P9]   3.2 Needle thread guide position
	[P9]   3.3 Thread take-up eyelet position

	[P10] 4. Specifications

	ILLUSTRATEDSPARE PARTS LIST
	[P1]   VG2700-8F, 2700-8, 2713(P)-8F, 2740-8, 2740(P)-8F(1)
	[P2]   VG2700-8F(2)
	[P3]   VG2713-8(2)
	[P4]   VG2713-K4N-8F
	[P5]   VG2740-8, 2740P-8(2)
	[P6]   VG2740-8-WF1(2)
	[P7]   LIST of MAIN SPARE PARTS( 主要部品リスト)




